
Industrial de Valvulus, S.A. de C. V 
Av. de La Industrici Lote 16 Fracc. Industrial El Trebol 

..: .; : .  . '  . , .  Tepotzotlan, Estado de Mexiro C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING T O  OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODllCTO LISTAW ABAJO FUE DISENADO. FABKICAW Y PROBADO DE ACUERWCON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

M I  598 - VALVE INSPECTION AND TESTING AP16D - PIPELINE VALVES - GATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING AP1600 - STEEL GATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSIB16-II - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP6I - PRESSURE TESTMG OF STEEL VALVES 

Part No. AC041A08MAA8300000 
(Código) 

D e s c r i ~ t i o n  4" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WlTH LOW EMISSION CONTROL (M PPM'S M.) IVALVULA S U M l N I ~ K A D A  CONCONTROLDE BAJAS 
EMISIONES FUGITIVAS (M PPM'S MAX.1 1 

API 602 - COMPACT STEEL GATE VALVES - FLANGED. THREADED, 
WELDlNG AND EXTENDED - BODY ENDS 

1 H Y D R O S T A T I C  (PSIi I 4M 
450 

(HIDROSTATICA) 

P R E S S U R E  T E S T  
(PRUEBAS DE PRESIONI 

1 P N E U M A T I C  <PSI> 
INEUMATICAI 1 

SC,fE& ?,E$$ SlDE ( L A W  1 2 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

MECHANICAL TESTS MECANICASl 

TENS YIELD ELG RED BHN 

m1 KPSl Ya % 
Cm@; IST 2ND 3RD AVG 

78.74 46.11 3 4  5 4  1 5 3  

82.51 40.02 2 9  4 8  164  

99.62 70.18 2 7  4 4  271  

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUIMICA (%) 

, ITEM HEAT No. MATERIAL 
(PARTEI (COLADA) IASTMI 

BODY WH19764 ASTM A-ZIóIWCB 

CUERPO 

BONNET WH27660 ASTMA-216MICB 
BONETE 

WEDGE D2413 ASTM A-217lCA15 
DISCO 

P S v c M n  s i  N i  C r  M 0  C U  C b  
0.197 0.900 0.022 0.015 0.457 0.038 0.063 0.021 0.018 0.004 

Nomalizated to (Nomializado a) 930 T e m a  to (Temle a) 650 Cooled in air. (Enfciado cn aire.) 
0.184 0.880 0.026 0.016 0.415 0.008 0.035 0.036 0.014 0.002 

Nodi ra led  to (Nomialirado a) 930 T o m r  l o  (Tcmole a) 650 E n M o  en aire. (Cooled in air) 
0.1 1 0  0.740 0.023 0.01 1 0.890 0.650 12.500 0.028 0.051 0.002 

Nomializado a Momlirated to) 970 Temple a (Temper to) 630 Enfriado en aire. (Cooled in a".) 


